s=amranas. FCC RF Test Report Report No. : FR340401F

11A-CDD_Ant5_6695
Spectrum [BE]

Ref Level 10,00 dBm Offset 16,06 dB & RBW 1 MHz
lo Att 20 dB @ SWT 20 ms @ VBW 3 MHz
Count 100/100

@ 1Rm View

Mode Sweep

M1[1] 1.08 dBm|
w1 6.6918830 GHz,

0 dem

-10 dBm ; i

-20 dBm /

=30 dBm

-40 dBrm

- -—-/'/I \\‘——

L e
-50 dBm

-50 dBm:

-70 dBm

-390 dBm

CF 6.695 GHz 1001 pts Span 40.0 MHz

[ )il ) ()

11A-CDD_Ant4_6695
Spectrum [u?]

Ref Level 10,00 dém  Offset 1505 dE & RBW 1 MHz

| Att 20 dB & SWT 20ms & VBW 3 MHz Mode Sweep
Count 100/100

[®1Rm View

M1[1] 1.75 dBm|

. 6.6922030 GHz
0 dem - -

-10 dBm:

20 dBm A

-30 dBm: ‘/‘ \

-40 dBm: AN

[ f—re]
-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 6.695 GHz 1001 pts Span 40.0 MHz

[ )il ) )

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: IHDT56AL8

Page Number 1 A2-142 of 258



FCC RF Test Report

SPORTON LAB.

Report No. : FR340401F

11A-CDD_Ant5_6855

Spectrum

(®)

Count 100/100

Ref Level 10,00 dém
o Att 20 dB & SWT

Offset 16,07 dB & RBW 1 MHz
20ms @ VBW 3 MHz Mode Sweep

@ 1Rm View

M1[1] 0.92 dBm
M1 6.8574380 GHz,

-50 dBm

-50 dBm:

-70 dBm

-390 dBm

CF 6.855 GHz

1001 pts Span 40.0 MHz

L L

) ()

11A-CDD_Ant4_6855

Spectrum

(=)

Ref Level 10,00 dBm

Count 100/100

| Att 20 dB & SWT

Offset 1509 dB& & RBW 1 MHz
20ms & VBW 3 MHz Mode Sweep

[®1Rm View

0 dem

M1[1] 1.69 dBm|
e 6.8521230 GHZ

-10 dBm:

— —

-20 dBm

-30 dBm:

-40 dBm:

-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 6.855 GHz

1001 pts Span 40.0 MHz

L L

) W e

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: IHDT56AL8

Page Number

: A2-143 of 258



s=amranas. FCC RF Test Report Report No. : FR340401F

11A-CDD_Ant5_6875
Spectrum [BE]

Ref Level 10,00 dBm Offset 156,01 d& & RBW 1 MHz
lo Att 20 dB @ SWT 20 ms @ VBW 3 MHz
Count 100/100

@ 1Rm View

Mode Sweep

M1[1] 0.94 dBm

M1 6.8775570 GHz
0 dBm e [

-10 dBm ; i

20 dem / 1

=30 dBm £ \

-40 dBrm

B N \__;

-50 dBm

-50 dBm:

-70 dBm

-390 dBm

CF 6.875 GHz 1001 pts Span 40.0 MHz

[ )il ) ()

11A-CDD_Ant4_6875

Spectrum T

Ref Level 10,00 dBm  Offset 15,84 dB & RBW 1 MHz
lo Att 20 dB @ SWT 20 ms @ VBW 3 MHz
Count 100/100

[®1Rm View

Mode Sweesp

mM1[1] 2.17 dBm
| 6.8725220 GHZz|
0 dBm —

-10 dBm .

-20 dBm " \

-30 dBm: \

-40 dBm: \

B _

-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 6.875 GHz

1001 pts Span 40.0 MHz

[ )il ) ()

14:31:40

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: IHDT56AL8

Page Number 1 A2-144 of 258



FCC RF Test Report

SPORTON LAB.

Report No. : FR340401F

11A-CDD_Ant5_6895

Spectrum

(®)

Ref Level 10,00 dém
o Att
Count 100/100

20 dB & SWT

Offset 16,11 dB & RBW 1 MHz

20ms @ VBW 3 MHz Mode Sweep

@ 1Rm View

0 dem

M1[1] 0.54 dBm
M1 6.8975170 GHz,

-10 dBm

20 dem "

=30 dBm

-40 dBrm

Lo

-50 dBm

-50 dBm:

-70 dBm

-390 dBm

CF 6.895 GHz

1001 pts

L L

Span 40.0 MHz
_—
hl

11A-CDD_Ant4_6895

Spectrum

(=)

Ref Level 10,00 dBm
lo Att
Count 100/100

20 dB & SWT

Offset 1501 dBé & RBW 1 MHz

20ms & VBW 3 MHz Mode Sweep

[®1Rm View

0 dem

m1[1] 2.00 dBm
i 6.8923230 GHz

-10 dBm:

[

-20 dBm [

-30 dBm: /

-40 dBm:

-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 6.895 GHz

1001 pts Span 40.0 MHz

L L

) )

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: IHDT56AL8

Page Number 1 A2-145 of 258



SPORTON LAB.

FCC RF Test Report

Report No

. . FR340401F

11A-CDD_Ant5_6995

Spectrum

(®)

Ref Level 10,00 dém
o Att
Count 100/100

20 dB & SWT

Offset 16,36 dB & RBW 1 MHz

20ms @ VBW 3 MHz Mode Sweep

@ 1Rm View

0 dem

M1[1]

0.70 dBm)|
6.9974380 GHz

-10 dem u

g P e —

-20 dBm /

=30 dBm h

-40 dBrm

-50 dBm

-50 dBm:

-70 dBm

-390 dBm

CF 6.995 GHz

1001 pts

L L

Span 40.0 MHz

) W e

11A-CDD_Ant4_6995

Spectrum

(=)

Ref Level 10,00 dBm
lo Att
Count 100/100

20 dB & SWT

Offset 1533 dé @ RBW 1 MHz

20ms & VBW 3 MHz Mode Sweep

[®1Rm View

0 dem

M1[1]
M1

1.94 dBm)
6.9971980 GHz

-10 dBm: /

[ ——]

-20 dBm ’]

-30 dBm: "‘

-40 dBm:

B Iy

-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 6.995 GHz

1001 pts

L L

Span 40.0 MHz

) ()

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: IHDT56AL8

Page Number

: A2-146 of 258



saroniis. FCC RF Test Report

Report No. : FR340401F

11A-CDD_Ant5_7095

Spectrum

(®)

Count 100/100

Ref Level 10,00 dBm Offset 1591 dB& & RBW 1 MHz
| Att 20 dB & SWT

20 ms & VBW 3 MHz

Mode Sweep

@ 1Rm View

0 dem

M1[1]

1.11 dBm
7.0928020 GHz|

-10 dBm

-20 dBm

=30 dBm

-40 dBrm

[ -sodBm—t

-50 dBm:

-70 dBm

-390 dBm

CF 7.095 GHz

1001 pts

Span 40.0 MHz

L L

11A-CDD_Ant4_7095

Spectrum

(=)

| Att 20 dB & SWT
Count 100/100

20ms &

Ref Level 10,00 dBm  Offset 1577 dB @ RBW 1 MHz

VBW 3 MHz

Mode Sweesp

[®1Rm View

0 dem

M1[1]

2.06 dBm)
7.0922830 GHz|

-10 dBm:

-20 dBm [

-30 dBm: "J

-40 dBm:

“SUHER

-60 dBm

-70 dBm:

-30 dBm

CF 7.095 GHz

1001 pts Span 40.0 MHz
( i ] ANRRRNAED
Dat: 17 4:39:58
Sporton International Inc. (KunShan) Page Number 1 A2-147 of 258

TEL : +86-512-57900158
FCC ID: IHDT56ALS8



SPORTON LAB.

FCC RF Test Report

Report No. : FR340401F

11A-CDD_Ant5_7115

Spectrum

(®)

Ref Level 10,00 dBm Offset 1595 dB & RBW 1 MHz
| Att 20 dB & SWT 20 ms & VBW 3 MHz
Count 100/100

Mode Sweep

@ 1Rm View

M1[1]

M1
0 dem

0.93 dBm)|
7.1175570 GHz|

-10 dem !

-20 dBm f

=30 dBm

-40 dBrm

-su-aBm—t

-50 dBm:

-70 dBm

-390 dBm

CF 7.115 GHz

1001 pts

Span 40.0 MHz

L L J

14:41:25

11A-CDD_Ant4_7115

Spectrum

(=)

Ref Level 10,00 dBm  Offset 1577 dB @ RBW 1 MHz
lo Att 20 dB @ SWT 20 ms @ VBW 3 MHz
Count 100/100

Mode Sweesp

[®1Rm View

0 dem 1

2.08 dBm)
7.1121230 GHz|

-10 dBm: /

-20 dBm ’l

-30 dBm: "‘

-40 dBm:

s aBm—F—

-60 dBm

-70 dBm:

-30 dBm

CF 7.115 GHz 1001 pts

Span 40.0 MHz

L L J

14:42:43

Sporton International Inc. (KunShan)

TEL : +86-512-57900158
FCC ID: IHDT56ALS8

Page Number 1 A2-148 of 258



s=amranas. FCC RF Test Report Report No. : FR340401F

11AX20MIMO_Ant5_5935

Spectrum ",§‘

Ref Level 10,00 dBm Offset 1581 dé & RBW 1 MHz

lo Att 20 dB @ SWT 20ms @ VBW 3 MHz Mode Sweep
Count 100/100

@ 1Rm View

M1[1] 11.60 dBm

5.9376370 GHz
0 dem

-10 dBm V‘l

20 dem £ i

=30 dBm J |

-40 dBrm ! l

-50 dBm

-50 dBm:

-70 dBm

-390 dBm

CF 5.935 GHz 1001 pts Span 40.0 MHz

[ )il ) W e

Date:

11AX20MIMO_Ant4_5935

Spectrum T

Ref Level 10,00 dBm  Offset 1570 dB & RBW 1 MHz
lo Att 20 dé @ SWT 20ms @ VBW 3 MHz Mode Sweep
Count 100/100

[®1Rm View

M1[1] 10.81 dBm
5.9330420 GHZ
0 dem

-10 dBm: x

20 dem ’/

/ "
-30 dBm: |

40 dBm / !

-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 5.935 GHz 1001 pts Span 40.0 MHz

[ )il ) ()

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: IHDT56AL8

Page Number 1 A2-149 of 258



saroniis. FCC RF Test Report

Report No. : FR340401F

11AX20MIMO_Ant5_5955

Spectrum

(®)

Count 100/100

Ref Level 10,00 dBm Offset 15,79 d& & RBW 1 MHz
| Att 20 dB & SWT 20 ms & VBW 3 MHz

Mode Sweep

@ 1Rm View

0 dem

M1[1]

1.14 dBm)
5.9573980 GHz

-10 dBm

-20 dBm /

=30 dBm }

-40 dBrm ’(j

-50 dBm

-50 dBm:

-70 dBm

-390 dBm

CF 5.955 GHz

1001 pts

Span 40.0 MHz

L L

11AX20MIMO_Ant4_5955

Spectrum

(=)

Count 100/100

Ref Level 10,00 dBm  Offset 1572 dB & RBW 1 MHz
lo Att 20 dB @ SWT 20 ms @ VBW 3 MHz

Mode Sweesp

[®1Rm View

0 dem

M1[1]
M1

1.91 dBm)
5.9571980 GHz

-10 dBm £

=

——

-20 dBm /

-30 dBm: I

-40 dBm:

-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 5.955 GHz

1001 pts

Span 40.0 MHz

L JL J [ CEEERRE ]
Dat: 17 14:45:21
Sporton International Inc. (KunShan) Page Number 1 A2-150 of 258

TEL : +86-512-57900158
FCC ID: IHDT56ALS8



saroniis. FCC RF Test Report

Report No. : FR340401F

11AX20MIMO_Ant5_6175

| Att

Count 100/100

Spectrum

(®)

Ref Level 10,00 dBm Offset 1592 d& & RBW 1 MHz

20 dB & SWT 20ms @ VBW 3 MHz Mode Sweep

@ 1Rm View

0 dem

M1[1]

1.22 dBm)
6.1728020 GHz

-10 dBm

-20 dBm

=30 dBm

-40 dBrm

-50 dBm

-50 dBm:

-70 dBm

-390 dBm

CF 6.175 GHz

1001 pts

Span 40.0 MHz

11AX20MIMO_Ant4_6175

| Att

Count 100/100

Spectrum

(=)

Ref Level 10,00 dém  Offset 1582 d& & RBW 1 MHz

20 dB & SWT 20ms & VBW 3 MHz Mode Sweep

[®1Rm View

0 dem

M1[1]

1.46 dBm)
6.1767980 GHz

-10 dBm:

-20 dBm

-30 dBm:

-40 dBm:

S
-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 6.175 GHz

1001 pts

Span 40.0 MHz

Sporton International Inc. (KunShan)

TEL : +86-512-57900158
FCC ID: IHDT56ALS8

Page Number

: A2-151 of 258



SPORTON LAB.

FCC RF Test Report

Report No

. . FR340401F

11AX20MIMO_Ant5_6415

Spectrum

Ref Level 10,00 dém

(®)

lo Att
Count 100/100
@ 1Rm View

Offset 156,09 dB & RBW 1 MHz
20 dB & SWT

20 ms & VBW 3 MHz

Mode Sweep

0 dem

M1[1]

1.04 dBm)
6.4172380 GHz

-10 dBm

-20 dBm

=30 dBm

-40 dBrm /

| 50 dém

-50 dBm:

-70 dBm

-390 dBm

CF 6.415 GHz

1001 pts

Span 40.0 MHz

11AX20MIMO_Ant4_6415

Spectrum

Ref Level 10,00 dBm

(=)

| Att
Count 100/100
[®1Rm View

Offset 15,12 d& & RBW 1 MHz
20 dB & SWT

20 ms & VBW 3 MHz

Mode Sweesp

0 dem

W1

M1[1]

1.97 dBm
6.4173180 GHz

-10 dBm:

JU S—

-20 dBm

-30 dBm:

-40 dBm: /

50 cem

-60 dBm

-70 dBm:

-30 dBm

CF 6.415 GHz

1001 pts

Span 40.0 MHz

Sporton International Inc. (KunShan)

TEL : +86-512-57900158

FCC ID: IHDT56ALS8

Page Number

: A2-152 of 258



SPORTON LAB.

FCC RF Test Report

Report No. : FR340401F

11AX20MIMO_Ant5_6435

Spectrum

(®)

Ref Level 10,00 dém
o Att

Count 100/100

20 dB & SWT

Offset 16,10 dB & RBW 1 MHz

20ms @ VBW 3 MHz Mode Sweep

@ 1Rm View

0 dem

M1[1]

1.15 dBm)
6.4319230 GHz

-10 dBm

-20 dBm ‘l’

=30 dBm }

-40 dBrm /

-50 dBm

-50 dBm:

-70 dBm

-390 dBm

CF 6.435 GHz

1001 pts

Span 40.0 MHz

L L

11AX20MIMO_Ant4_6435

Spectrum

(=)

Ref Level 10,00 dBm
lo Att
Count 100/100

Offset
20 dB @ SWT

16,12 dB & RBW 1 MHz

20ms & VBW 3 MHz Mode Sweep

[®1Rm View

0 dem

M1[1]

2.19 dBm)
6.4318030 GHz

-10 dBm L

-20 dBm !

-30 dBm: |

-40 dBm: /

-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 6.435 GHz

1001 pts

L L

Span 40.0 MHz

Sporton International Inc. (KunShan)

TEL : +86-512-57900158
FCC ID: IHDT56ALS8

Page Number

: A2-153 of 258



SPORTON LAB.

FCC RF Test Report

Report No. : FR340401F

11AX20MIMO_Ant5_6475

Spectrum

(®)

Ref Level 10,00 dém
o Att 20 dB & SWT
Count 100/100

Offset 1585 dB & RBW 1 MHz

20ms @ VBW 3 MHz Mode Sweep

@ 1Rm View

0 dem

M1[1]

1.25 dBm)
6.4768380 GHz

-10 dBm /

-20 dBm /

=30 dBm ‘J

-40 dBrm /

O
-50 dBm

-50 dBm:

-70 dBm

-390 dBm

CF 6.475 GHz

1001 pts

Span 40.0 MHz

L L

15:01:25

11AX20MIMO_Ant4_6475

Spectrum

(=)

Ref Level 10,00 dém  Offset
lo Att 20 dB @ SWT
Count 100/100

15,84 dB & RBW 1 MHz
20ms & VBW 3 MHz Mode Sweep

[®1Rm View

0 dem

M1[1]

2.15 dBm)
6.4721230 GHz

-10 dBm !

-20 dBm !

-30 dBm: i

-40 dBm: /

-50 dBm:

-60 dBm

-70 dBm:

-30 dBm

CF 6.475 GHz

1001 pts

Span 40.0 MHz

Sporton International Inc. (KunShan)

TEL : +86-512-57900158
FCC ID: IHDT56ALS8

Page Number

: A2-154 of 258



SPORTON LAB.

FCC RF Test Report

Report No. : FR340401F

11AX20MIMO_Ant5_6515

Spectrum

Ref Level 10,00 dém

(®)

lo Att
Count 100/100
@ 1Rm View

20 dB & SWT

Offset 1589 dB & RBW 1 MHz
20 ms & VBW 3 MHz

Mode Sweep

0 dem

M1[1]
M1

1.59 dBm)
6.5175170 GHz

-10 dBm

—— — —

-20 dem I

=30 dBm ‘J

-40 dBrm /

—
-50 dBm

-50 dBm:

-70 dBm

-390 dBm

CF 6.515 GHz

1001 pts

Span 40.0 MHz
_—

11AX20MIMO_Ant4_6515

Spectrum

Ref Level 10,00 dBm

(=)

| Att
Count 100/100
[®1Rm View

20 dB & SWT

20ms &

Offset 1581 dB & RBW 1 MHz

VBW 3 MHz Mode Sweep

0 dem

M1[1]

1.56 dBm)
6.5117630 GHz

-10 dBm: /

-20 dBm /

-30 dBm: J

-40 dBm: j

50 dem—|

-60 dBm

-70 dBm:

-30 dBm

CF 6.515 GHz

1001 pts

) ()

Span 40.0 MHz

Sporton International Inc. (KunShan)
TEL : +86-512-57900158

FCC ID: IHDT56ALS8

Page Number

: A2-155 of 258



saroniis. FCC RF Test Report

Report No. : FR340401F

11AX20MIMO_Ant5_6535

Spectrum

(®)

Ref Level 10,00 dBm Offset 16,07 dB & RBW 1 MHz

| Att 20 dB & SWT 20ms @ VBW 3 MHz Mode Sweep
Count 100/100

@ 1Rm View

M1[1]
0 dBm

1.65 dBm)
6.5374380 GHz

-10 dBm

-20 dem !

=30 dBm /

40 dBm /

P
-50 dBm

-50 dBm:

-70 dBm

-390 dBm

CF 6.535 GHz

1001 pts

Span 40.0 MHz

11AX20MIMO_Ant4_6535

Spectrum

(=)

Ref Level 10,00 dém  Offset 1502 d& & RBW 1 MHz

| Att 20 dB & SWT 20ms & VBW 3 MHz Mode Sweep
Count 100/100

[®1Rm View

M1[1]
0 dem &

1.81 dBm)
6.5312840 GHz

-10 dem -

20 dBm !

-30 dBm: /

-40 dBm: /

-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 6.535 GHz

1001 pts

Span 40.0 MHz

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: IHDT56AL8

Page Number

: A2-156 of 258



saroniis. FCC RF Test Report

Report No. : FR340401F

11AX20MIMO_Ant5_6695

Spectrum

(®)

| Att 20 dB & SWT
Count 100/100

Ref Level 10,00 dBm Offset 16,02 d& & RBW 1 MHz
20ms @ VBW 3 MHz Mode Sweep

@ 1Rm View

0 dem

M1[1]

1.39 dBm)
6.6974380 GHz

-10 dBm

-20 dBm /

=30 dBm }

-40 dBrm

-50 dBm

-50 dBm:

-70 dBm

-390 dBm

CF 6.695 GHz

1001 pts

Span 40.0 MHz

L L

11AX20MIMO_Ant4_6695

Spectrum

(=)

| Att 20 dB & SWT
Count 100/100

Ref Level 10,00 dém  Offset 1501 d& & RBW 1 MHz
20ms & VBW 3 MHz Mode Sweep

[®1Rm View

0 dem

M1

M1[1]

1.97 dBm
6.6930420 GHz

-10 dem -

[

-20 dBm !

-30 dBm: I

-40 dBm: /

-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 6.695 GHz

1001 pts

Span 40.0 MHz

L L

Sporton International Inc. (KunShan)

TEL : +86-512-57900158
FCC ID: IHDT56ALS8

Page Number

: A2-157 of 258



s=amranas. FCC RF Test Report Report No. : FR340401F

11AX20MIMO_Ant5_6855

Spectrum ",§‘

Ref Level 10,00 dBm Offset 16,03 dB & RBW 1 MHz
lo Att 20 dB @ SWT 20 ms @ VBW 3 MHz
Count 100/100

@ 1Rm View

Mode Sweep

M1[1] 1.25 dBm)
" 6.8579170 GHz
0dem ~ v

-10 dBm ~
/ \
20 dem \

-30 dBm } l

el \

— ~~

-50 dBm

-50 dBm:

-70 dBm

-390 dBm

CF 6.855 GHz 1001 pts

Span 40.0 MHz

) ()

L L

11AX20MIMO_Ant4_6855

Spectrum T

Ref Level 10,00 dém  Offset 1505 dE & RBW 1 MHz

| Att 20 dB & SWT 20ms & VBW 3 MHz Mode Sweep
Count 100/100

[®1Rm View

M1[1] 1.93 dBm|

W1 6.8526820 GHz
0 dBm —

-10 dBm - !

20 dem L |

-30 dBm: J I

1
-40 dBm / H\

_{_mJ L
-50 dem

-60 dBm

-70 dBm:

-30 dBm

CF 6.855 GHz 1001 pts Span 40.0 MHz

[ )il ) ()

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: IHDT56AL8

Page Number : A2-158 of 258



SPORTON LAB.

FCC RF Test Report

Report No. : FR340401F

11AX20MIMO_Ant5_6875

Spectrum

Ref Level 10,00 dém

(®)

| Att
Count 100/100

Offset 1597 dB & RBW 1 MHz
20 dB & SWT

20ms @ VBW 3 MHz Mode Sweep

@ 1Rm View

0 dem

M1[1]
M1

1.25 dBm)
6.8775570 GHz

-10 dBm

= _—

-20 dBm

=30 dBm JJ

-40 dBrm

-50 dBm

-50 dBm:

-70 dBm

-390 dBm

CF 6.875 GHz

1001 pts

Span 40.0 MHz

L

Date:

11AX20MIMO_Ant4_6875

Spectrum

Ref Level 10,00 dBm

(=)

| Att
Count 100/100
[®1Rm View

20 dB & SWT

Offset 1580 dB& & RBW 1 MHz

20ms & VBW 3 MHz Mode Sweep

0 dem

M1[1]

2.33 dBm)
6.8728420 GHz

-10 dem -

-20 dBm

-30 dBm: I

-40 dBm:

By

-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 6.875 GHz

1001 pts

Span 40.0 MHz

L

Date:

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: IHDT56AL8

Page Number : A2-159 of 258



s=amranas. FCC RF Test Report Report No. : FR340401F

11AX20MIMO_Ant5_6895

Spectrum ",§‘

Ref Level 10,00 dBm Offset 16,07 dB & RBW 1 MHz

lo Att 20 dB @ SWT 20ms @ VBW 3 MHz Mode Sweep
Count 100/100

@ 1Rm View

M1[1] 0.82 dBm
M1 6.8977570 GHz

| S

-50 dBm:

-70 dBm

-390 dBm

CF 6.895 GHz 1001 pts

Span 40.0 MHz
- _—
hl

L L

11AX20MIMO_Ant4_6895

Spectrum T

Ref Level 10,00 dém  Offset 1587 d& & RBW 1 MHz

o Att 20 dB @ SWT 20 ms & VBW 3 MHz Mode Sweep
Count 100/100
@ 1Rm Yiew
Mi[1] 2.22 dBm

M1 6.8923230 GHZz|

0 dem
—t X —]
S~ T R

-10 dem - -

-20 dBm / |

-30 dBm: I‘ l\
-40 dBm: /

-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 6.895 GHz 1001 pts Span 40.0 MHz

[ )il ) )

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: IHDT56AL8

Page Number 1 A2-160 of 258



saroniis. FCC RF Test Report

Report No. : FR340401F

11AX20MIMO_Ant5_6995

Spectrum

(®)

Ref Level 10,00 dém  Offset 1
o Att 20 dB & SWT
Count 100/100

6,32 dB & RBW 1 MHz
20 ms & VBW 3 MHz

Mode Sweep

@ 1Rm View

0 dem

M1[1]
M1

0.98 dBm)|
6.9977570 GHz

-10 dBm

e

-20 dBm /

=30 dBm JJ

40 dBm "J

ITEUION B

-50 dBm

P}

-50 dBm:

-70 dBm

-390 dBm

CF 6.995 GHz

1001 pts

Span 40.0 MHz

L L

11AX20MIMO_Ant4_6995

Spectrum

(=)

Ref Level 10,00 dém  Offset 16
lo Att 20 dB @ SWT
Count 100/100

29 dB & RBW 1 MHz

20 ms & VBW 3 MHz

Mode Sweesp

[®1Rm View

0 dem

M1[1]

M1

2.23 dBm)
6.9971580 GHz

-10 dem -

x .|

] ]

-20 dBm /

-30 dBm:

-40 dBm: /

-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 6.995 GHz

1001 pts

Span 40.0 MHz

L L

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: IHDT56AL8

Page Number : A2-161 of 258



SPORTON LAB.

FCC RF Test Report

Report No. : FR340401F

11AX20MIMO_Ant5_7095

Spectrum

(®)

Ref Level 10,00 dém
o Att
Count 100/100

20 dB & SWT

Offset 1587 dB & RBW 1 MHz

20ms @ VBW 3 MHz Mode Sweep

@ 1Rm View

0 dem

M1[1]

1.39 dBm)
7.0924830 GHz|

-10 dBm

-20 dBm /

=30 dBm /

-40 dBrm

50 dBm

-50 dBm:

-70 dBm

-390 dBm

CF 7.095 GHz

1001 pts

L L

) ()

Span 40.0 MHz

11AX20MIMO_Ant4_7095

Spectrum

(=)

Ref Level 10,00 dBm
lo Att
Count 100/100

Offset
20 dB @ SWT

15,73 dB & RBW 1 MHz

20ms & VBW 3 MHz Mode Sweep

[®1Rm View

0 dem

M1[1]

2.21dBm)
7.0927220 GHz|

-10 dem -

-20 dBm /

-30 dBm: /

-40 dBm: L

[~SUaEm—

-60 dBm

-70 dBm:

-30 dBm

CF 7.095 GHz

1001 pts

L L

) ()

Span 40.0 MHz

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: IHDT56AL8

Page Number 1 A2-162 of 258



FCC RF Test Report

SPORTON LAB.

Report No. : FR340401F

11AX20MIMO_Ant5_7115

Spectrum

(®)

Ref Level 10,00 dém
o Att 20 dB & SWT
Count 100/100

Offset 15,91 d& & RBW 1 MHz

20ms @ VBW 3 MHz Mode Sweep

@ 1Rm View

0 dem

M1[1] 14.82 dBm
7.1118430 GHz

-10 dBm

-20 dBm

=30 dBm /

40 dBm -

=5t

-50 dBm:

-70 dBm

-390 dBm

CF 7.115 GHz

1001 pts Span 40.0 MHz

L L

Date:

) W e

11AX20MIMO_Ant4_7115

Spectrum

(=)

Ref Level 10,00 dém  Offset
lo Att 20 dB @ SWT
Count 100/100

15,73 dB & RBW 1 MHz
20ms & VBW 3 MHz Mode Sweep

[®1Rm View

0 dem

M1[1] 13.72 dBm
7.1119230 GHz

-10 dBm:

-20 dBm /

-30 dBm: fl

-40 dBm: r

|=ot-dem

-60 dBm

-70 dBm:

-30 dBm

CF 7.115 GHz

1001 pts Span 40.0 MHz

L L

) ()

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: IHDT56AL8

Page Number

: A2-163 of 258



FCC RF Test Report

SPORTON LAB.

Report No

. . FR340401F

11AX40MIMO_Ant5_5965

Spectrum

(®)

Ref Level 10,00 dém

Count 100/100

Offset 1584 dB & RBW 1 MHz
| Att 20 dB & SWT

20ms @ VBW 3 MHz Mode Sweep

@ 1Rm View

0 dem

M1[1]

1.31 dBm)
5.9631620 GHz

-10 dBm

— ]

-20 dBm /

=30 dBm

|
-40 dBrm 7

-50 dBm

-50 dBm:

-70 dBm

-390 dBm

CF 5.965 GHz

1001 pts

Span 80.0 MHz

11AX40MIMO_Ant4_5965

Spectrum

(=)

Ref Level 10,00 dBm

Count 100/100

Offset 1580 dB& & RBW 1 MHz
| Att 20 dB & SWT

20ms & VBW 3 MHz Mode Sweep

[®1Rm View

0 dem

M1[1]

1.59 dBm)
5.9672380 GHz

-10 dBm: /

R E— = B —

-20 dBm -

-30 dBm: I

-40 dBm: /

-60 dBm

-70 dBm:

-30 dBm

CF 5.965 GHz

1001 pts

Span 80.0 MHz

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: IHDT56AL8

Page Number

: A2-164 of 258



s=amranas. FCC RF Test Report Report No. : FR340401F

11AX40MIMO_Ant5_6165
Spectrum [BE]

Ref Level 10,00 dBm Offset 1598 dB & RBW 1 MHz

lo Att 20 dB @ SWT 20ms @ VBW 3 MHz  Mode Sweep
Count 100/100
@ 1Rm View
M1[1] 0.92 dBm|
M1 6.1625220 GHZ
0 dem — —F —
' T
' \
-10 dem {

20 dem K |

| \

.. / \

-50 dBm

-50 dBm:

-70 dBm

-390 dBm

CF 6.165 GHz

1001 pts Span 80.0 MHz
T
L J

) )

Date: 17.AP

11AX40MIMO_Ant4 6165
Spectrum [u?]

Ref Level 10,00 dém  Offset 1505 dE & RBW 1 MHz

| Att 20 dB & SWT 20 ms & VBW 3 MHz
Count 100/100

[®1Rm View

Mode Sweesp

M1[1] 1.56 dBm|
1 6.1634820 GHZ
0 dem — e B I
/ \
-10 dBm: !

-20 dBm ] \'
-30 dBm I \

/ \
-40 dBm:

-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 6.165 GHz

1001 pts Span 80.0 MHz
T
L JL

) ()

Date: 17.APR.2023 16:04:32

Sporton International Inc. (KunShan) Page Number 1 A2-165 of 258
TEL : +86-512-57900158

FCC ID: IHDT56ALS8



s=amranas. FCC RF Test Report Report No. : FR340401F

11AX40MIMO_Ant5_6405
Spectrum [BE]

Ref Level 10,00 dBm Offset 1624 dB & RBW 1 MHz
lo Att 20 dB @ SWT 20 ms @ VBW 3 MHz
Count 100/100

@ 1Rm View

Mode Sweep

M1[1] 0.97 dBm
. 6.4062790 GHz
0dem -

-10 dem / 4
-20 dBm \

=30 dBm

-40 dBrm

-50 dBm

-50 dBm:

-70 dBm

-390 dBm

CF 6.405 GHz 1001 pts SEﬂn 80.0 MHz

[ )il ) ()

11AX40MIMO_Ant4_6405
Spectrum [u?]

Ref Level 10,00 dém  Offset 1623 d& & RBW 1 MHz
| Att 20 dB & SWT 20 ms & VBW 3 MHz
Count 100/100

[®1Rm View

Mode Sweesp

mM1[1] 2.29 dBm
. 6.4034820 GHz|
0 dBm —

-10 dBm f ‘\
-20 dBm

-30 dBm:

-40 dBm:

~
] |
|

T IR .

-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 6.405 GHz 1001 pts SEﬂn 80.0 MHz

[ )il ) ()

16:05:28

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: IHDT56AL8

Page Number : A2-166 of 258



s=amranas. FCC RF Test Report Report No. : FR340401F

11AX40MIMO_Ant5_6445

Spectrum ",§‘

Ref Level 10,00 dBm Offset 16,07 dB & RBW 1 MHz

lo Att 20 dB @ SWT 20ms @ VBW 3 MHz Mode Sweep
Count 100/100

@ 1Rm View

M1[1] 1.15 dBm)
6.4463590 GHz,

0 dem

-10 dem { }

-20 dem: f \
| l

\
-40 dBrm

-50 dBm

-50 dBm:

-70 dBm

-390 dBm

CF 6.445 GHz 1001 pts Span 80.0 MHz

[ )il ) ()

11AX40MIMO_Ant4_6445

Spectrum T

Ref Level 10,00 dém  Offset 156,08 d& & RBW 1 MHz

o Att 20 dB & SWT 20 ms & VBW 3 MHz Mode Sweep
Count 100/100
@ 1Rm Yiew
mM1[1] 2.55 dBm
6.4407640 GHZ|
0 dem 3
fam ™
-10 dem ! -

| \

| l

i \\
-40 dBm: }

-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 6.445 GHz 1001 pts Span 80.0 MHz

[ )il ) ()

Sporton International Inc. (KunShan) Page Number 1 A2-167 of 258
TEL : +86-512-57900158

FCC ID: IHDT56ALS8



FCC RF Test Report

SPORTON LAB.

Report No. : FR340401F

11AX40MIMO_Ant5_6485

Spectrum

(®)

Ref Level 10,00 dém

Count 100/100

Offset 1591 dB& & RBW 1 MHz

| Att 20 dB & SWT

20ms @ VBW 3 MHz Mode Sweep

@ 1Rm View

M1[1]

1.30 dBm)
6.4873180 GHz

-50 dBm:

-70 dBm

-390 dBm

CF 6.485 GHz

1001 pts

Span 80.0 MHz

L L

Date: 17.APR.2023 16:09:

11AX40MIMO_Ant4_6485

Spectrum

(=)

Ref Level 10,00 dBm
lo Att
Count 100/100

Offset

20 dB & SWT

15,84 dB & RBW 1 MHz

20ms & VBW 3 MHz Mode Sweep

[®1Rm View

0 dem

M1[1]

1.85 dBm)
6.4825220 GHz

-10 dBm:

-20 dBm

-30 dBm:

-40 dBm:

-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 6.485 GHz

1001 pts

Span 80.0 MHz

L L

Date: 17.APR.2023 16:10:

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: IHDT56AL8

Page Number

: A2-168 of 258



saroniis. FCC RF Test Report

Report No. : FR340401F

11AX40MIMO_Ant5_6525

Spectrum

Ref Level 10,00 dém

(®)

Count 100/100

Offset 16,03 dB & RBW 1 MHz

| Att 20 dB & SWT 20 ms & VBW 3 MHz

Mode Sweep

@ 1Rm View

0 dem

M1[1]

1.35 dBm)
6.5267580 GHz

-10 dBm

— N e —

-20 dBm

=30 dBm

-40 dBrm

-50 dBm

-50 dBm:

-70 dBm

-390 dBm

CF 6.525 GHz

1001 pts

Span 80.0 MHz

L

Date: 17.AP

11AX40MIMO_Ant4_6525

Spectrum

Ref Level 10,00 dBm

(=)

Count 100/100
[®1Rm View

Offset 15,96 dB & RBW 1 MHz

| Att 20 dB & SWT 20 ms & VBW 3 MHz

Mode Sweesp

0 dem

M1[1]

1.90 dBm)
6.5210840 GHz

-10 dBm:

T A S

-20 dBm

-30 dBm:

-40 dBm:

-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 6.525 GHz

1001 pts

Span 80.0 MHz

L

Date: 17.APR.2023

Sporton International Inc. (KunShan)

TEL : +86-512-57900158
FCC ID: IHDT56ALS8

Page Number : A2-169 of 258



SPORTON LAB.

FCC RF Test Report

Report No. : FR340401F

11AX40MIMO_Ant5_6565

Spectrum

(®)

Ref Level 10,00 dém
o Att 20 dB & SWT
Count 100/100

Offset 1571 d& & RBW 1 MHz

20ms @ VBW 3 MHz Mode Sweep

@ 1Rm View

0 dem

M1[1] 1.33 dBm)|
M1 6.5665980 GHZ,

-10 dBm /

-20 dBm /

=30 dBm

-40 dBrm

et

-50 dBm

-50 dBm:

-70 dBm

-390 dBm

CF 6.565 GHz

1001 pts

L L

Span 80.0 MHz
_—
hl

11AX40MIMO_Ant4_6565

Spectrum

(=)

Ref Level 10,00 dBm
lo Att 20 dB @ SWT
Count 100/100

Offset 1563 d& & RBW 1 MHz

20ms & VBW 3 MHz Mode Sweep

[®1Rm View

0 dem

M1[1] 2.06 dBm
" 6.5628420 GHZ

-10 dem /

-20 dBm /

-30 dBm: {

-40 dBm: /l

L —t

-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 6.565 GHz

1001 pts Span 80.0 MHz

L L

) ()

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: IHDT56AL8

Page Number

: A2-170 of 258



saroniis. FCC RF Test Report

Report No. : FR340401F

11AX40MIMO_Ant5_6685

Spectrum

Ref Level 10,00 dém

(®)

Offset 1599 dB & RBW 1 MHz

| Att 20 dB & SWT 20 ms & VBW 3 MHz

Count 100/100
@ 1Rm View

Mode Sweep

M1[1]
M1
0 dBm

1.19 dBm)
6.6865180 GHz

-10 dBm ’I

T

-20 dBm K

=30 dBm

|
-40 dBm /

-50 dBm

-50 dBm:

-70 dBm

-390 dBm

CF 6.685 GHz

1001 pts

Span 80.0 MHz

T
L L

Date: 17.AP

11AX40MIMO_Ant4_6685

Spectrum

Ref Level 10,00 dém  Offset 1582 d& & RBW 1 MHz

(=)

| Att
Count 100/100
[®1Rm View

20 dB & SWT 20ms & VBW 3 MHz Mode Sweep

M1[1]

0 dBm —

2.15 dBm)
6.6871580 GHz

O — P S—
'
-10 dem !

-20 dBm /

-30 dBm: {

-40 dBm: /

I R

-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 6.685 GHz

1001 pts

L

Date: 17.APR.2023

Span 80.0 MHz

Sporton International Inc. (KunShan)

TEL : +86-512-57900158
FCC ID: IHDT56ALS8

Page Number : A2-171 of 258



SPORTON LAB.

FCC RF Test Report

Report No

. . FR340401F

11AX40MIMO_Ant5_6845

| Att
Count 100/100

Ref Level 10,00 dém

Spectrum

(®)

Offset 16,00 dB & RBW 1 MHz

20 dB & SWT 20ms @ VBW 3 MHz Mode Sweep

@ 1Rm View

0 dem

M1[1]
M1

1.09 dBm)
6.8480370 GHz

-10 dBm

P ———

— ]

-20 dBm

=30 dBm

-40 dBrm

-50 dBm

-50 dBm:

-70 dBm

-390 dBm

CF 6.845 GHz

1001 pts

Span 80.0 MHz

L L

Date: 17.APR.2023

16:21:43

11AX40MIMO_Ant4_6845

| Att
Count 100/100

Ref Level 10,00 dBm

Spectrum

(=)

Offset 1501 dBé & RBW 1 MHz

20 dB & SWT 20ms & VBW 3 MHz Mode Sweep

[®1Rm View

0 dem

M1[1]
M1

1.97 dBm
6.8437210 GHz

—f—— ]

-10 dBm:

-20 dBm

-30 dBm:

-40 dBm:

-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 6.845 GHz

1001 pts

Span 80.0 MHz

L L

Date: 17.APR.2023 16:23:01

Sporton International Inc. (KunShan)

TEL : +86-512-57900158
FCC ID: IHDT56ALS8

Page Number

: A2-172 of 258



s=amranas. FCC RF Test Report Report No

. . FR340401F

11AX40MIMO_Ant5_6885

Spectrum ",§‘

Ref Level 10,00 dBm Offset 1598 dB & RBW 1 MHz

lo Att 20 dB @ SWT 20ms @ VBW 3 MHz Mode Sweep
Count 100/100

@ 1Rm View

M1[1] 0.80 dBm

M1 6.8877970 GHz
0 dem

e

-10 dBm { :

-20 dem: f \
| l

-40 dBrm

-50 dBm

-50 dBm:

-70 dBm

-390 dBm

CF 6.885 GHz 1001 pts

Span 80.0 MHz
- _—
hl

L L J

11AX40MIMO_Ant4_6885

Spectrum T

Ref Level 10,00 dém  Offset 1580 d& & RBW 1 MHz

o Att 20 dB @ SWT 20 ms & VBW 3 MHz Mode Sweep
Count 100/100
®1Rm View
M1[1] 2.9 dBm
m 6.8834820 GHZz|
0 dem 1
] D
-10 dBm / -

| \

| ‘l
] \

-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 6.885 GHz 1001 pts Span 80.0 MHz

[ )il ) ()

Sporton International Inc. (KunShan) Page Number 1 A2-173 of 258

TEL : +86-512-57900158
FCC ID: IHDT56ALS8



s=amranas. FCC RF Test Report Report No. : FR340401F

11AX40MIMO_Ant5_6925

Spectrum ",§‘

Ref Level 10,00 dBm Offset 16,05 dé & RBW 1 MHz

lo Att 20 dB @ SWT 20ms @ VBW 3 MHz Mode Sweep
Count 100/100

@ 1Rm View

M1[1] 0.82 dBm
M1 6.9203570 GHz
—

0 dem

f
-10 dem { |

-20 dBm
| \
=30 dBm I

-40 dBrm L

-50 dBm

-50 dBm:

-70 dBm

-390 dBm

CF 6.925 GHz 1001 pts Span 80.0 MHz

) W e

L L

11AX40MIMO_Ant4_6925

Spectrum T

Ref Level 10,00 dBm  Offset 15,04 dB & RBW 1 MHz

o Att 20 dB & SWT 20 ms & VBW 3 MHz Mode Sweep
Count 100/100
@ 1Rm Yiew
mM1[1] 2.55 dBm
6.9283570 GHZz|
0 dem L
T o T
-10 dem ! -

/ \

| 1

/ \

-60 dBm

-70 dBm:

-30 dBm

CF 6.925 GHz 1001 pts Span 80.0 MHz

) ()

L L

Sporton International Inc. (KunShan) Page Number : A2-174 of 258
TEL : +86-512-57900158
FCC ID: IHDT56AL8



s=amranas. FCC RF Test Report Report No. : FR340401F

11AX40MIMO_Ant5_6965
Spectrum [BE]

Ref Level 10,00 dBm Offset 16,00 dB & RBW 1 MHz
lo Att 20 dB @ SWT 20 ms @ VBW 3 MHz
Count 100/100

@ 1Rm View

Mode Sweep

M1[1] 1.25 dBm)
. 6.9696350 GHz,
0 dBm

AT T

-10 dBm { |

/ \

f 1

-30 dBm I \
/

-40 dBrm / \

-
-50 dBm

-50 dBm:

-70 dBm

-390 dBm

CF 6.965 GHz 1001 pts Span 80.0 MHz

[ )il ) ()

11AX40MIMO_Ant4_6965

Spectrum T

Ref Level 10,00 dém  Offset 1501 d& & RBW 1 MHz

| Att 20 dB & SWT 20 ms & VBW 3 MHz Mode Sweep
Count 100/100
@ 1Rm Yiew
m1[1] 2.55 dBm
6.9636410 GHz
0 dem 1

-10 dem ! ]

|
T |
/ \

s
,,)...-_.--»——-—vmku-—’/ |
- U
-50 dem:
-60 dBm
-70 dBm:
-80 dBm
CF 6.965 GHz 1001 pts Span 80.0 MHz
[ )il ) )
Dat: 17.4 6:31:

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: IHDT56AL8

Page Number : A2-175 of 258



SPORTON LAB.

FCC RF Test Report

Report No. : FR340401F

11AX40MIMO_Ant5_7085

Spectrum

(®)

Ref Level 10,00 dém
o Att
Count 100/100

20 dB & SWT

Offset 1587 dB & RBW 1 MHz

20ms @ VBW 3 MHz Mode Sweep

@ 1Rm View

0 dem

M1[1]

0.95 dBm)|
7.0820430 GHz|

-10 dBm {

 E— F

-20 dBm /

=30 dBm I

-40 dBrm )j

50 dBm——

-50 dBm:

-70 dBm

-390 dBm

CF 7.085 GHz

1001 pts

L L

Span 80.0 MHz
_—
hl

11AX40MIMO_Ant4_7085

Spectrum

(=)

Ref Level 10,00 dBm
lo Att
Count 100/100

Offset
20 dB @ SWT

15,77 dB & RBW 1 MHz

20ms & VBW 3 MHz Mode Sweep

[®1Rm View

0 dem

M1[1]

2.50 dBm)
7.0823630 GHz|

-10 dBm ‘

-20 dBm /

-30 dBm: i

~40 dBm )f

B I

50 dem—

-60 dBm

-70 dBm:

-30 dBm

CF 7.085 GHz

1001 pts

Span 80.0 MHz

L L

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: IHDT56AL8

Page Number

: A2-176 of 258



saroniis. FCC RF Test Report

Report No. : FR340401F

11AX80MIMO_Ant5_5985

Spectrum

(®)

SGL Count 100/100

Ref Level 10,00 dém
o Att 20 dB & SWT

Offset 1571 d& & RBW 1 MHz
20 ms & VBW 3 MHz

Mode Sweep

@ 1Rm View

0 dem

M1[1]

4.64 dBm)|
5.983240 GHz

-10 dBm

-20 dBm

=30 dBm

-40 dBrm

-50 dBm

-50 dBm:

-70 dBm

-390 dBm

CF 5.985 GHz

1001 pts

L L

Date: 9.MAY.

Span 160.0 MHz
_— .
|

11AX80MIMO_Ant4_5985

Spectrum

(=)

Ref Level 10,00 dBm

Count 100/100

Offset 1562 dé & RBW 1 MHz

| Att 20 dB & SWT

20 ms & VBW 3 MHz

Mode Sweesp

[®1Rm View

0 dem

M1[1]

1.93 dBm)|
5.987560 GHz

-10 dBm:

-20 dBm

-30 dBm:

-40 dBm:

-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 5.985 GHz

1001 pts

Span 160.0 MHz

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: IHDT56AL8

Page Number

: A2-177 of 258



SPORTON LAB.

FCC RF Test Report

Report No. : FR340401F

11AX80MIMO_Ant5_6145

Spectrum

(®)

Ref Level 10,00 dém
o Att
Count 100/100

Offset 156,09 dB & RBW 1 MHz

20 dB & SWT 20ms @ VBW 3 MHz Mode Sweep

@ 1Rm View

M1[1]
0 dBm

4.80 dBm)|
6.143080 GHz

-10 dBm

-20 dBm

=30 dBm

-40 dBrm

-50 dBm

-50 dBm:

-70 dBm

-390 dBm

CF 6.145 GHz

1001 pts

Span 160.0 MHz

L

Date: 5.MAY

11AX80MIMO_Ant4_6145

Spectrum

(=)

Ref Level 10,00 dBm
lo Att
Count 100/100

Offset 15,02 d& & RBW 1 MHz

20 dB & SWT 20ms & VBW 3 MHz Mode Sweep

[®1Rm View

M1[1]
0 dem

5.05 dBm)
6.141960 GHz

-10 dBm:

-20 dBm

1

-30 dBm:

-40 dBm:

-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 6.145 GHz 1001 pts

Span 160.0 MHz

L

Date: 9.MAY.Z20

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: IHDT56AL8

Page Number : A2-178 of 258



s=amranas. FCC RF Test Report Report No. : FR340401F

11AX80MIMO_Ant5_6385

Spectrum ",§‘

Ref Level 10,00 dBm Offset 16,13 dB & RBW 1 MHz

lo Att 20 dB @ SWT 20ms @ VBW 3 MHz Mode Sweep
Count 100/100

@ 1Rm View

M1[1] 3.95 dBm

6.376530 GHz
0 dem

-10 dBm | 1

-20 dBm: } \,
=30 dBm {

!
40 dBm ) A

-50 dBm

-50 dBm:

-70 dBm

-390 dBm

CF 6.385 GHz 1001 pts Span 160.0 MHz

[ )il ) )

Date: 9.MAY.2023 10:4

11AX80MIMO_Ant4_6385

Spectrum T

Ref Level 10,00 dBm  Offset 15 14 dB & RBW 1 MHz
lo Att 20 dé @ SWT 20ms @ VBW 3 MHz Mode Sweep
Count 100/100

[®1Rm View

M1[1] 1.99 dBm)
6.373330 GHz
0 dem

-10 dBm - -

f \
| |

J '\

-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 6.385 GHz 1001 pts

Span 160.0 MHz
[ )i ) SRR R W

Date: 9.MAY.2023 10:44:1B

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: IHDT56AL8

Page Number 1 A2-179 of 258



saroniis. FCC RF Test Report

Report No. : FR340401F

11AX80MIMO_Ant5_6465

Spectrum

(®)

Count 100/100

Ref Level 10,00 dBm Offset 1582 d& & RBW 1 MHz

| Att 20 dB & SWT 20 ms & VBW 3 MHz

Mode Sweep

@ 1Rm View

0 dem

M1[1]

2.50 dBm)|
6.467080 GHz

-10 dBm

X o

-20 dBm /

=30 dBm

-40 dBrm "

-50 dBm

-50 dBm:

-70 dBm

-390 dBm

CF 6.465 GHz

1001 pts

Span 160.0 MHz

L

Date: 17.AP

11AX80MIMO_Ant4_6465

Spectrum

(=)

Count 100/100

Ref Level 10,00 dém  Offset 1580 d& & RBW 1 MHz

| Att 20 dB & SWT 20 ms & VBW 3 MHz

Mode Sweesp

[®1Rm View

0 dem

M1[1]

1.02 dBm)|
6.467400 GHz

-10 dem -

R A

-20 dBm {

-30 dBm: }

-40 dBm: J

-50 dBm:

-60 dBm

-70 dBm:

-30 dBm

CF 6.465 GHz

1001 pts

Span 160.0 MHz

L

Date: 17.APR.2023 17:01:37

Sporton International Inc. (KunShan)

TEL : +86-512-57900158
FCC ID: IHDT56ALS8

Page Number : A2-180 of 258



SPORTON LAB.

FCC RF Test Report

Report No. : FR340401F

11AX80MIMO_Ant5_6545

Spectrum

(®)

Ref Level 10,00 dém
o Att

Count 100/100

Offset 1593 d& & RBW 1 MHz

20 dB & SWT 20ms @ VBW 3 MHz Mode Sweep

@ 1Rm View

M1[1]
0 dBm 1

2.91 dBm)|
6.558270 GHz

f_.f——-_-'—"*g‘_"\r_ﬁ!_

-10 dBm: |

-20 dBm /

=30 dBm

-40 dBrm

-50 dBm

-50 dBm:

-70 dBm

-390 dBm

CF 6.545 GHz

1001 pts

Span 160.0 MHz

L

Date: 17.AP

11AX80MIMO_Ant4_6545

Spectrum

(=)

Ref Level 10,00 dBm
lo Att
Count 100/100

Offset 1583 dé & RBW 1 MHz

20 dB & SWT 20ms & VBW 3 MHz Mode Sweep

[®1Rm View

M1[1]
0 dem

3.75 dBm)
6.531730 GHz

-10 dBm:

| \

-30 dBm:

| K
-40 dBm /

-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 6.545 GHz 1001 pts

L

Date:

Span 160.0 MHz

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: IHDT56AL8

Page Number : A2-181 of 258



s=amranas. FCC RF Test Report Report No. : FR340401F

11AX80MIMO_Ant5_6625
Spectrum @

Ref Level 10,00 dBm Offset 1572 d& & RBW 1 MHz
lo Att 20 dB @ SWT 20 ms @ VBW 3 MHz
Count 100/100

@ 1Rm View

Mode Sweep

M1[1] 3.01 dBm
6.607900 GHz
0 dBm s

-10 dBm: { ‘\
20 dem

/ t
30 dBm - {

40 dBm L A

50 dem

-50 dBm:

-70 dBm

-390 dBm

CF 6.625 GHz 1001 pts Sﬂ"" 160.0 MHz

[ )il ) )

Date: 17.APR.2023 17:05:44

11AX80MIMO_Ant4 6625
Spectrum [%]

Ref Level 10,00 dBm  Offset 1564 dB & RBW 1 MHz
lo Att 20 dB @ SWT 20 ms @ VBW 3 MHz
Count 100/100

[®1Rm View

Mode Sweesp

M1[1] 1.49 dBm)
6.608860 GHz
0 dem

-10 dem - -

-20 dBm / \

| |

I
-40 dBm ’J \

-50 dBm:

-60 dBm

-70 dBm:

-30 dBm

CF 6.625 GHz 1001 pts Span 160.0 MHz

[ )il ) ()

Date: 17.AP

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: IHDT56AL8

Page Number : A2-182 of 258



s=amranas. FCC RF Test Report Report No. : FR340401F

11AX80MIMO_Ant5_6705
Spectrum @

Ref Level 10,00 dBm Offset 16,12 dB & RBW 1 MHz
lo Att 20 dB @ SWT 20 ms @ VBW 3 MHz
Count 100/100

@ 1Rm View

Mode Sweep

M1[1] 3.07 dBm
6.697970 GHz
0 dBm 14

-10 dBm: / \
20 dem

| |
=30 dBm l

‘ !
40 dBm / \_
R .

-50 dBm

-50 dBm:

-70 dBm

-390 dBm

CF 6.705 GHz

1001 pts Sgﬂﬂ 160.0 MHz

) ()

L

Date: 17.AP

17:08:27

11AX80MIMO_Ant4_6705

Spectrum T

Ref Level 10,00 dém  Offset 1507 d& & RBW 1 MHz
| Att 20 dB & SWT 20 ms & VBW 3 MHz
Count 100/100

[®1Rm View

Mode Sweesp

M1[1] 1.24 dBm)
6.698610 GHz
0 dem

-10 dem [ L

| \
| |

) \

-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 6.705 GHz 1001 pts Span 160.0 MHz

L J1 ) [ EEEEER ]

Date: 17.APR.2023 17:09:51

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: IHDT56AL8

Page Number : A2-183 of 258



SPORTON LAB.

FCC RF Test Report

Report No. : FR340401F

11AX80MIMO_Ant5_6785

Spectrum

(®)

Ref Level 10,00 dBm Offset 16,14 dB & RBW 1 MHz
| Att 20 dB & SWT 20 ms & VBW 3 MHz

Mode Sweep
Count 100/100

@ 1Rm View

M1[1]
0 dBm AL

2.99 dBm)|
6.788200 GHz

1
-10 dBm Ir_w

-20 dBm /

=30 dBm

-40 dBrm fl

-50 dBm

-50 dBm:

-70 dBm

-390 dBm

CF 6.785 GHz 1001 pts

Span 160.0 MHz

L

Date: 17.APR.2023 17:11:20

11AX80MIMO_Ant4_6785

Spectrum

(=)

Ref Level 10,00 dBm  Offset 1504 dB & RBW 1 MHz

| Att 20 dB & SWT 20ms & VBW 3 MHz Mode Sweep
Count 100/100

[®1Rm View

M1[1]
0 dem

1.44 dBm|
6.783080 GHz

-10 dem -

-20 dBm {

-30 dBm: }

1

-40 dBm: I

-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 6.785 GHz 1001 pts

Span 160.0 MHz

L

Date: 17.AP

Sporton International Inc. (KunShan)

TEL : +86-512-57900158
FCC ID: IHDT56ALS8

Page Number 1 A2-184 of 258



s=amranas. FCC RF Test Report Report No. : FR340401F

11AX80MIMO_Ant5_6865

Spectrum ",§‘

Ref Level 10,00 dBm Offset 16,03 dB & RBW 1 MHz

lo Att 20 dB @ SWT 20ms @ VBW 3 MHz Mode Sweep
Count 100/100

@ 1Rm View

M1[1] 2.87 dBm
6.859090 GHz

0 dem

-10 dBm: | \

-20 dBm: / K

|
|

40 dBm L \“

-50 dBm

-50 dBm:

-70 dBm

-390 dBm

CF 6.865 GHz 1001 pts Span 160.0 MHz
[ )il ) ()

Date: 17.AP

11AX80MIMO_Ant4_6865

Spectrum T

Ref Level 10,00 dém  Offset 1502 d& & RBW 1 MHz

| Att 20 dB & SWT 20ms & VBW 3 MHz Mode Sweep
Count 100/100

[®1Rm View

M1[1] 1.09 dBm)

6.852530 GHz
0 dem- ot

-10 dem { L

-20 dBm i \]
-30 dBm: -

) k

-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 6.865 GHz 1001 pts Span 160.0 MHz
[ )il ) ()

Date: 17.APR.2023 17:15:36

Sporton International Inc. (KunShan) Page Number : A2-185 of 258
TEL : +86-512-57900158
FCC ID: IHDT56AL8



s=amranas. FCC RF Test Report Report No. : FR340401F

11AX80MIMO_Ant5_6945

Spectrum ",§‘

Ref Level 10,00 dBm Offset 16,03 dB & RBW 1 MHz

lo Att 20 dB @ SWT 20ms @ VBW 3 MHz Mode Sweep
Count 100/100

@ 1Rm View

M1[1] 2.84 dBm

6.938770 GHz
0 dBm 4

-10 dBm: /' ‘\
20 dem

30 dBm |

l !
40 dBm j‘ A

R —
-50 dBm

-50 dBm:

-70 dBm

-390 dBm

CF 6.945 GHz 1001 pts

Span 160.0 MHz

[ )il ) ()

11AX80MIMO_Ant4_6945

Spectrum T

Ref Level 10,00 dém  Offset 1505 dE & RBW 1 MHz

| Att 20 dB & SWT 20ms & VBW 3 MHz Mode Sweep
Count 100/100

[®1Rm View

M1[1] 1.22 dBm)

6.942920 GHz
0 dem

P ——

-10 dBm i \

| \
| |
J \

N S

SR
-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 6.945 GHz 1001 pts Span 160.0 MHz

) W e

L L

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: IHDT56AL8

Page Number : A2-186 of 258



s=amranas. FCC RF Test Report Report No. : FR340401F

11AX80MIMO_Ant5_7025
Spectrum @

Ref Level 10,00 dBm Offset 16,11 dB & RBW 1 MHz
lo Att 20 dB @ SWT 20 ms @ VBW 3 MHz
Count 100/100

@ 1Rm View

Mode Sweep

M1[1] 2.78 dBm
7.020040 GHz
0 dBm 4

-10 dBm

|
-20 dBm ’ \

-30 dBm! -

-40 dBrm

- ——
-50 dBm

-50 dBm:

-70 dBm

-390 dBm

CF 7.025 GHz 1001 pts Sﬂ"" 160.0 MHz

[ )il ) ()

Date: 17.AP

11AX80MIMO_Ant4_7025

Spectrum T

Ref Level 10,00 dém  Offset 16,02 d& & RBW 1 MHz
| Att 20 dB & SWT 20 ms & VBW 3 MHz
Count 100/100

[®1Rm View

Mode Sweesp

M1[1] 1.52 dBm)
7.022120 GHz
0 dem

CF 7.025 GHz 1001 pts Span 160.0 MHz

[ )il ) ()

Date: 17.APR.2023 17:21:20

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: IHDT56AL8

Page Number : A2-187 of 258



saroniis. FCC RF Test Report

Report No. : FR340401F

11AX160MIMO_Ant5_6025

Spectrum

(®)

Ref Level 10,00 dBm Offset 1556 dB & RBW 1 MHz
| Att 20 dB & SWT 20 ms & VBW 3 MHz

Mode Sweep
Count 100/100

@ 1Rm View

M1[1]
0 dBm

7.02 dBm)|
6.014770 GHz

-10 dem — Blm—

-20 dBm

=30 dBm

40 dBm -

-50 dBm

-50 dBm:

-70 dBm

-390 dBm

CF 6.025 GHz 1001 pts

Span 320.0 MHz

[ )il ) W e

Date: 9.MAY.

11AX160MIMO_Ant4_6025

| Att 20 dB & SWT 20 ms & VBW 3 MHz

Spectrum

(=)

Ref Level 10,00 dBm  Offset 1545 dB @ RBW 1 MHz

Mode Sweesp
Count 100/100

[®1Rm View

M1[1]
0 dem

7.75 dBm)
6.045780 GHz

-10 dBm e b

-20 dBm

|
|
-30 dBm: J
|

-40 dBm:

-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 6.025 GHz

1001 pts

)il ) ()

Span 320.0 MHz

Sporton International Inc. (KunShan)

TEL : +86-512-57900158
FCC ID: IHDT56ALS8

Page Number

: A2-188 of 258



SPORTON LAB.

FCC RF Test Report

Report No. : FR340401F

11AX160MIMO_Ant5_6185

Spectrum

(®)

Ref Level 10,00 dém
o Att
Count 100/100

20 dB & SWT

Offset 1590 dB & RBW 1 MHz

20ms @ VBW 3 MHz Mode Sweep

@ 1Rm View

M1[1]

7.16 dBm)|
6.181480 GHz

| . S

-50 dBm

-50 dBm:

-70 dBm

-390 dBm

CF 6.185 GHz

1001 pts

L L

Date: 9.MAY.

) W e

Span 320.0 MHz

11AX160MIMO_Ant4_6185

Spectrum

(=)

Ref Level 10,00 dBm
lo Att 20 dB @
Count 100/100

Offset 1587 d& @ RBW 1 MHz

SWT 20ms & VBW 3 MHz Mode Sweep

[®1Rm View

0 dem

M1[1]

7.77 dBm)
6.192990 GHz

-10 dBm:

B —

-20 dBm

-30 dBm:

-40 dBm:

-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 6.185 GHz

1001 pts

) ()

Span 320.0 MHz

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: IHDT56AL8

Page Number : A2-189 of 258



saroniis. FCC RF Test Report

Report No. : FR340401F

11AX160MIMO_Ant5_6345

Spectrum

(®)

Ref Level 10,00 dBm Offset 1578 dB & RBW 1 MHz
| Att 20 dB & SWT 20 ms & VBW 3 MHz

Mode Sweep
Count 100/100

@ 1Rm View

M1[1]
0 dBm

7.38 dBm)|
6.338290 GHz

-10 dBm: = Ly

-20 dBm

=30 dBm

-40 dBrm

-50 dBm

-50 dBm:

-70 dBm

-390 dBm

CF 6.345 GHz 1001 pts

Span 320.0 MHz

L L

Date: 9.MAY.

11AX160MIMO_Ant4_6345

| Att 20 dB & SWT 20 ms & VBW 3 MHz

Spectrum

(=)

Ref Level 10,00 dBm  Offset 1573 dB @ RBW 1 MHz

Mode Sweesp
Count 100/100

[®1Rm View

M1[1]
0 dem

7.51dBm)
6.333490 GHz

Y S —

-10 dBm: =

-20 dBm

-30 dBm:

-40 dBm:

[ L

-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 6.345 GHz 1001 pts

Span 320.0 MHz

Sporton International Inc. (KunShan)

TEL : +86-512-57900158
FCC ID: IHDT56ALS8

Page Number : A2-190 of 258



s=amranas. FCC RF Test Report Report No. : FR340401F

11AX160MIMO_Ant5_6505
Spectrum @

Ref Level 10,00 dBm Offset 15,79 d& & RBW 1 MHz
lo Att 20 dB @ SWT 20 ms @ VBW 3 MHz
Count 100/100

@ 1Rm View

Mode Sweep

M1[1] 5.75 dBm
6.508200 GHz
0 dBm

- Yy —
-10 dBm: !

-20 dBm ]

=30 dBm ]

-40 dBm !

-50 dBm

-50 dBm:

-70 dBm

-390 dBm

CF 6.505 GHz

1001 pts Sgﬂﬂ 320.0 MHz

L J1 J [ CEEERRE ]

11AX160MIMO_Ant4_6505

Spectrum T

Ref Level 10,00 dBm  Offset 1576 dB & RBW 1 MHz
lo Att 20 dB @ SWT 20 ms @ VBW 3 MHz
Count 100/100

[®1Rm View

Mode Sweesp

M1[1] 6.46 dBm
6.479750 GHz

0 dem

M1

. e — ] .
-10 dBm - —

-20 dBm

-30 dBm:

-40 dBm:

SIS PRI

]
-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 6.505 GHz

1001 pts Span 320.0 MHz

L J1 J [ CEEERRE ]

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: IHDT56AL8

Page Number 1 A2-191 of 258



saroniis. FCC RF Test Report

Report No. : FR340401F

11AX160MIMO_Ant5_6665

Spectrum

(®)

Ref Level 10,00 dBm Offset 1598 dB & RBW 1 MHz
| Att 20 dB & SWT 20 ms & VBW 3 MHz

Mode Sweep
Count 100/100

@ 1Rm View

M1[1]
0 dBm

5.55 dBm)|
6.638790 GHz

v T Tv———
-10 dBm: anll

-20 dBm

=30 dBm

-40 dBm { \‘

-50 dBm

-50 dBm:

-70 dBm

-390 dBm

CF 6.665 GHz 1001 pts

L L

Span 320.0 MHz
- —
hl

11AX160MIMO_Ant4_6665

Spectrum

(=)

Ref Level 10,00 dém  Offset 1583 d& & RBW 1 MHz

| Att 20 dB & SWT 20ms & VBW 3 MHz Mode Sweep
Count 100/100

[®1Rm View

M1[1]
0 dem

6.90 dBm)
6.643580 GHz

-10 dem e —" Bl E———"—

-20 dBm \

-30 dBm: ‘

-40 dBm: \

-60 dBm

-70 dBm:

-30 dBm

CF 6.665 GHz 1001 pts

)il ) ()

17:34:47

Span 320.0 MHz

Sporton International Inc. (KunShan)

TEL : +86-512-57900158
FCC ID: IHDT56ALS8

Page Number 1 A2-192 of 258



FCC RF Test Report

SPORTON LAB.

Report No. : FR340401F

11AX160MIMO_Ant5_6825

Spectrum

(®)

Ref Level 10,00 dém
o Att

Count 100/100

20 dB & SWT

Offset 16,07 dB & RBW 1 MHz

20ms @ VBW 3 MHz Mode Sweep

@ 1Rm View

0 dem

M1[1]

5.65 dBm)|
6.798470 GHz

-10 dBm

—

=

-20 dBm

=30 dBm

-40 dBrm

-50 dBm

-50 dBm:

-70 dBm

-390 dBm

CF 6.825 GHz

1001 pts

Span 320.0 MHz

L L

11AX160MIMO_Ant4_6825

Spectrum

(=)

Ref Level 10,00 dBm
lo Att 20 dB @
Count 100/100

Offset 1503 d& & RBW 1 MHz

SWT 20ms & VBW 3 MHz Mode Sweep

[®1Rm View

0 dem

M1[1]

7.34 dBm)
6.793990 GHz

-10 dBm:

-20 dBm

-30 dBm:

-40 dBm:

-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 6.825 GHz

1001 pts

Span 320.0 MHz

L L

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: IHDT56AL8

Page Number : A2-193 of 258



SPORTON LAB.

FCC RF Test Report

Report No. : FR340401F

11AX160MIMO_Ant5_6985

Spectrum

(®)

Ref Level 10,00 dém
o Att
Count 98/100

20 dB & SWT

Offset 1622 d& & RBW 1 MHz

20ms @ VBW 3 MHz Mode Sweep

@ 1Rm View

0 dem

M1[1]

5.76 dBm)|
6.948560 GHz

-10 dBm

I s

-20 dBm

=30 dBm

-40 dBrm

-50 dBm

-50 dBm:

-70 dBm

-390 dBm

CF 6.985 GHz

1001 pts

Span 320.0 MHz

L

Date: 17.AP

11AX160MIMO_Ant4_6985

Spectrum

(=)

Ref Level 10,00 dBm
lo Att
Count 98/100

Offset
20 dB @ SWT

16,14 dB & RBW 1 MHz

20ms & VBW 3 MHz Mode Sweep

[®1Rm View

0 dem

M1[1]

6.80 dBm)
6.965180 GHz

-10 dBm: -

=

-20 dBm

-30 dBm:

-40 dBm:

-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 6.985 GHz

1001 pts

Span 320.0 MHz

L

Date: 17.APR.2023 17:40:15

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: IHDT56AL8

Page Number

: A2-194 of 258



samonss. FCC RF Test Report Report No. : FR340401F

In-Band Emissions

Test Result

TestMode Antenna Freq(MHz) Result Limit Verdict
Ant5 5935 See test graph See test graph PASS
Ant4 5935 See test graph See test graph PASS
Ant5 5955 See test graph See test graph PASS
Ant4 5955 See test graph See test graph PASS
Ant5 6175 See test graph See test graph PASS
Ant4 6175 See test graph See test graph PASS
Ant5 6415 See test graph See test graph PASS
Ant4 6415 See test graph See test graph PASS
Ant5 6435 See test graph See test graph PASS
Ant4 6435 See test graph See test graph PASS
Ant5 6475 See test graph See test graph PASS
Ant4 6475 See test graph See test graph PASS
Ant5 6515 See test graph See test graph PASS
Ant4 6515 See test graph See test graph PASS
11A-CDD Ant5 6535 See test graph See test graph PASS
Ant4 6535 See test graph See test graph PASS
Ant5 6695 See test graph See test graph PASS
Ant4 6695 See test graph See test graph PASS
Ant5 6855 See test graph See test graph PASS
Ant4 6855 See test graph See test graph PASS
Ant5 6875 See test graph See test graph PASS
Ant4 6875 See test graph See test graph PASS
Ant5 6895 See test graph See test graph PASS
Ant4 6895 See test graph See test graph PASS
Ant5 6995 See test graph See test graph PASS
Ant4 6995 See test graph See test graph PASS
Ant5 7095 See test graph See test graph PASS
Ant4 7095 See test graph See test graph PASS
Ant5 7115 See test graph See test graph PASS
Ant4 7115 See test graph See test graph PASS
Ant5 5935 See test graph See test graph PASS
Ant4 5935 See test graph See test graph PASS
Ant5 5955 See test graph See test graph PASS
Ant4 5955 See test graph See test graph PASS
11AX20MIMO Ant5 6175 See test graph See test graph PASS
Ant4 6175 See test graph See test graph PASS
Ant5 6415 See test graph See test graph PASS
Ant4 6415 See test graph See test graph PASS
Ant5 6435 See test graph See test graph PASS
Ant4 6435 See test graph See test graph PASS
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Ant5 6475 See test graph See test graph PASS
Ant4 6475 See test graph See test graph PASS
Ant5 6515 See test graph See test graph PASS
Ant4 6515 See test graph See test graph PASS
Ant5 6535 See test graph See test graph PASS
Ant4 6535 See test graph See test graph PASS
Ant5 6695 See test graph See test graph PASS
Ant4 6695 See test graph See test graph PASS
Ant5 6855 See test graph See test graph PASS
Ant4 6855 See test graph See test graph PASS
Ant5 6875 See test graph See test graph PASS
Ant4 6875 See test graph See test graph PASS
Ant5 6895 See test graph See test graph PASS
Ant4 6895 See test graph See test graph PASS
Ant5 6995 See test graph See test graph PASS
Ant4 6995 See test graph See test graph PASS
Ant5 7095 See test graph See test graph PASS
Ant4 7095 See test graph See test graph PASS
Ant5 7115 See test graph See test graph PASS
Ant4 7115 See test graph See test graph PASS
Ant5 5965 See test graph See test graph PASS
Ant4 5965 See test graph See test graph PASS
Ant5 6165 See test graph See test graph PASS
Ant4 6165 See test graph See test graph PASS
Ant5 6405 See test graph See test graph PASS
Ant4 6405 See test graph See test graph PASS
Ant5 6445 See test graph See test graph PASS
Ant4 6445 See test graph See test graph PASS
Ant5 6485 See test graph See test graph PASS
Ant4 6485 See test graph See test graph PASS
Ant5 6525 See test graph See test graph PASS
Ant4 6525 See test graph See test graph PASS
11AX40MIMO Ant5 6565 See test graph See test graph PASS
Ant4 6565 See test graph See test graph PASS
Ant5 6685 See test graph See test graph PASS
Ant4 6685 See test graph See test graph PASS
Ant5 6845 See test graph See test graph PASS
Ant4 6845 See test graph See test graph PASS
Ant5 6885 See test graph See test graph PASS
Ant4 6885 See test graph See test graph PASS
Ant5 6925 See test graph See test graph PASS
Ant4 6925 See test graph See test graph PASS
Ant5 6965 See test graph See test graph PASS
Ant4 6965 See test graph See test graph PASS
Ant5 7085 See test graph See test graph PASS
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Ant4 7085 See test graph See test graph PASS
Ant5 5985 See test graph See test graph PASS
Ant4 5985 See test graph See test graph PASS
Ant5 6145 See test graph See test graph PASS
Ant4 6145 See test graph See test graph PASS
Ant5 6385 See test graph See test graph PASS
Ant4 6385 See test graph See test graph PASS
Ant5 6465 See test graph See test graph PASS
Ant4 6465 See test graph See test graph PASS
Ant5 6545 See test graph See test graph PASS
Ant4 6545 See test graph See test graph PASS
11AX8OMIMO Ant5 6625 See test graph See test graph PASS
Ant4 6625 See test graph See test graph PASS
Ant5 6705 See test graph See test graph PASS
Ant4 6705 See test graph See test graph PASS
Ant5 6785 See test graph See test graph PASS
Ant4 6785 See test graph See test graph PASS
Ant5 6865 See test graph See test graph PASS
Ant4 6865 See test graph See test graph PASS
Ant5 6945 See test graph See test graph PASS
Ant4 6945 See test graph See test graph PASS
Ant5 7025 See test graph See test graph PASS
Ant4 7025 See test graph See test graph PASS
Ant5 6025 See test graph See test graph PASS
Ant4 6025 See test graph See test graph PASS
Ant5 6185 See test graph See test graph PASS
Ant4 6185 See test graph See test graph PASS
Ant5 6345 See test graph See test graph PASS
Ant4 6345 See test graph See test graph PASS
11AX160MIMO Ant5 6505 See test graph See test graph PASS
Ant4 6505 See test graph See test graph PASS
Ant5 6665 See test graph See test graph PASS
Ant4 6665 See test graph See test graph PASS
Ant5 6825 See test graph See test graph PASS
Ant4 6825 See test graph See test graph PASS
Ant5 6985 See test graph See test graph PASS
Ant4 6985 See test graph See test graph PASS
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Test Graphs

11A-CDD_Ant5_5935

Spectrum

Ref Level 0.00 d8m Offset 1581 dB Mode Sweep
Count 100/100
[® 1Rm View

Limit ¢heck PABS
-10 dBERe:

-20 dBm Ir \
M
-30 dBm -

-40 dBm

50 dBm

-60 dBm /, \

-80 dBm
-90 dBm
CF 5.935 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -7.88 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-50.000 MHz -29.040 MHz 200,000 kHz 5.88782 GHz -68.52 dBm -60.63 dB -20.63 dB
-29.040 MHz -19.360 MHz 200,000 kHz 5.90616 GHz -69.01 dBm -61.13 dB -21.38 dB
-19.360 MHz -10.680 MHz 200,000 kHz 5.92426 GHz -43.44 dBm -35.56 dB -15.50 dB
-10.680 MHz -9.680 MHz | 200.000 kHz 5.92432 GHz -43.37 dBm -35.49 dB -15.50 dB
9.680 MHz 10.680 MHz = 200.000 kHz 5.94568 GHz -43.14 dBm -35.26 dB -15.36 dB
10.680 MHz 19.360 MHz |~ 200.000 kHz 5.94571 GHz -43.29 dBm -35.40 dB -15.38 dB
19.360 MHz 29,040 MHz | 200,000 kHz 5.96382 GHz -68.55 dém -60.67 dB -20.95 dB
29,040 MHz 50,000 MHz = 200,000 kHz 5.97032 GHz -68.38 dBm -60.50 dB -20.50 dB
I )
Date: 17.APR.2023 11:12:50

11A-CDD_Ant4_5935

Spectrum o
Ref Level 0.00 d8ém Offset 15,79 dB& Mode Sweep
Count 100/100

@ 1Rm View
Limit ¢heck PABS

. [ |

-20 dem j \

-30 dem

-40 dBm

~ .

=50 dBm / \

60 dBm .
"y — [t

-80 dem

-90 dBm

CF 5.935 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -8.23 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-50.000 MHz -28.980 MHz 200.000 kHz 5.90412 GHz | -69.00 dBm -60.77 dB -20.77 dB
-28.980 MHz -19.320 MHz 200.000 kHz | 5.90604 GHz | -69.60 dBm -61.36 dB -21.39 dB
-19.320 MHz -10.660 MHz 200.000 kHz 5.92432 GHz | -43.58 dBm -35.35dB -15.32 dB
-10.660 MHz -9.660 MHz 200.000 kHz 5.92435 GHz | -43.47 dBm -35.24 dB -15.34 dB
9.660 MHz 10.660 MHz 200.000 kHz 5.94565 GHz -43.25 dBm -35.01 dB -15.11 dB
10.660 MHz 19.320 MHz 200.000 kHz 5.94569 GHz -43.17 dBm -34.94 dB -14.91 dB
19.320 MHz 28.980 MHz 200,000 kHz 5.96384 GHz -68.66 dBm -60.63 dBb -20.81 dB
28.980 MHz 50.000 MHz 200,000 kHz 5.96462 GHz -68.75 dBm -60.52 db -20.52 dB
il J Gy
Date: 11:14:09
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11A-CDD_Ant5_5955

rum A

Ref Level 0.00 dém Offset 1579 dB& Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck
-10 dBfie

pec

-20 dBm

-30 dBm

-40 dBm

/
-50 dBm
-60 dBm / \

e
-80 dem
-90 dBm
CF 5.955 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -6.87 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-50.000 MHz -28.680 MHz 200.000 kHz 5.92597 GHz | -68.35 dBm -61.48 dB -21.48 dB
-28.680 MHz -19.120 MHz 200.000 kHz | 5.92647 GHz | -68.65 dBm -61.77 dB -21.96 dB
-19.120 MHz -10.560 MHz 200.000 kHz 5.94440 GHz | -41.62 dBm -34.75 dB -14.70 dB
-10.560 MHz -9.560 MHz 200.000 kHz 5.94444 GHz | -41.46 dBm -34.59 dB -14.69 dB
9.560 MHz 10.560 MHz = 200.000 kHz 5.96556 GHz -41.54 dBm -34.67 dB -14.77 dB
10.560 MHz 19.120 MHz |~ 200.000 kHz 5.96557 GHz -41.30 dBm -34.43dB -1442 dB
19,120 MHz 28,680 MHz | 200.000 kHz 5.08341 GHz -68.12 dém -61.24 dB -21.59 dB
28.680 MHz 50,000 MHz = 200,000 kHz 5.08499 GHz -67.80 dBm -60.93 dB -20.93 dB

il J [T

Date: 17.APR.2023 11:09:02

11A-CDD_Ant4_5955

Spectrum o

Ref Level 0.00 d8ém  Offset 1572 dB& Mode Sweep
Count 100/100
[® 1Rm View

Limit ¢heck PABS
-10 dBERe:

-20 dBm Ir -‘I

-30 dBm - j ]" ==

-40 dBm

50 dBm

-0 dBm / A\
o _w-"“"/ ““M‘""h-._...;

-80 dBm
-90 dBm
CF 5.955 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -8.13 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-50.000 MHz -28,920 MHz 200,000 kHz 5.92561 GHz -69.18 dBm -61.05 dB -21.05 dB
-28,920 MHz -19.280 MHz 200,000 kHz 5.92619 GHz -69.60 dBm -61.47 dB -21.62 dB
-19.280 MHz -10.640 MHz | 200,000 kHz 5.94435 GHz -42.99 dBm -34.86 dB -14.85 dB
-10.640 MHz -9.640 MHz | 200.000 kHz 5.94437 GHz -43.09 dBm -34.97 dB -15.07 dB
9.640 MHz 10.640 MHz | 200.000 kHz 5.96564 GHz -43.16 dBm -35.03dB -15.13 dB
10.640 MHz 19.280 MHz | 200.000 kHz 5.96567 GHz -43.06 dBm -34.94 dB -14.91 dB
19.280 MHz 28,920 MHz | 200,000 kHz 5.98385 GHz -69.38 dém -61.26 dB -21.35 dB
28.920 MHz 50,000 MHz = 200,000 kHz 5.08461 GHz -68.88 dBm -60.76 dB -20.76 dB
I ) [T
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11A-CDD_Ant5_6175

pectrum

(7]

Ref Level 0.00 d&ém
Count 100/100

Offset 15

.92 de

Mode Sweep

@ 1Rm View

Limit ¢heck

-10 dBrfe
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-20 dBm

-30 dBm

-40 dBm

50 dBmm

-60 dBm

0

-80 dBm

-390 dBm

CF 6.175 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask

Peak Power -7.89 dBm

Range Low |

RangeUp |

Standard: None

RBW 200.000 kHz

RBW | Freguency | PoweraAbs | PowerRel |  ALimit

-50.000 MHz -28,500 MHz 200,000 kHz 6.14558 GHz | -69.23 dBm -61.34 dB -21.34 dB
-28.500 MHz -19.000 MHz 200.000 kHz | 6.14664 GHz | -69.20 dBm -61.32 dB -21.49 dB
-19.000 MHz -10.500 MHz 200,000 kHz 6.16446 GHz | -42.28 dBm -34.39 dB -14.36 dB
-10.500 MHz -9.500 MHz 200.000 kHz 6.16451 GHz | -42.13 dBm -34.25 dB -14.35 dB

9.500 MHz 10.500 MHz = 200.000 kHz 6.18550 GHz -42.33 dBm -34.45 dB -14.55 dB
10.500 MHz 19.000 MHz |~ 200.000 kHz 6.18551 GHz -42.35 dBm -34.47 dB -14.46 dB
19.000 MHz 28,500 MHz = 200,000 kHz 6.20348 GHz -70.17 dgém -62.28 dB -22.32 dB
28.500 MHz 50,000 MHz = 200,000 kHz 6.20386 GHz -59.89 dBm -652.01 dB -22.01 dB

JL _
Date: 17.APR.2023 11:15:45

11A-CDD_Ant4_6175

Spectrum
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Count 100/100

Ref Level 0.00 dém

Offset 1589 d&

Mode Sweep

@ 1Rm View

Limit
-10 dBfie

heck
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-20 dBm

-30 dBm

-40 dBm

50 dBm

-60 dBm

-80 dBm

-90 dBm

CF 6.175 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -8.09 dBm

Range Low |

Range Up |

Standard: None

RBW 200.000 kHz

JL

.APR. 2!

RBW | Frequency | PowerAbs | PowerRel |  ALimit |

-50.000 MHz 28,860 MHz | 200.000 kHz 6.14500 GHz -67.98 dém -50.80 dB -10.89 dB
-28.860 MHz -19.240 MHz | 200.000 kHz 6.14656 GHz -67.71 dém -59.62 dB -20.14 dB
-19.240 MHz -10.620 MHz | 200.000 kHz 6.16437 GHz -43.01 dBm -34.92 dB -14.91 dB
-10.620 MHz -9.620 MHz | 200.000 kHz 6.16440 GHz -42.89 dBm -34.80 dB -15.10 dB

9.620 MHz 10.620 MHz | 200.000 kHz 6.18562 GHz -42.76 dBm -34.68 dB -14.78 dB
10.620 MHz 19.240 MHz = 200.000 kHz 6.18567 GHz -42.73 dBm -34.65dB -14.60 dB
19.240 MHz 28,860 MHz = 200,000 kHz 6.20366 GHz -68.16 dém -60.07 dB -20.32 dB
28.860 MHz 50,000 MHz = 200,000 kHz 6.20465 GHz -68.05 dém -59.96 dB -19.96 dB

Wi e
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11A-CDD_Ant5_6415

pec

rum

(7]

Count 100/100

Ref Level 0.00 dém Offset 16,09 d&

Mode Sweep

@ 1Rm View

Limit ¢heck
-10 dBrfe

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-80 dBm

-390 dBm

CF 6.415 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask

Peak Power -7.50 dBm

Standard: None

RBW 200.000 kHz

Rangelow | Rangeup | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-50.000 MHz -28.620 MHz 200,000 kHz 6.38590 GHz | -68.58 dBm -61.08 dB -21.08 dB
-28.620 MHz -19.080 MHz 200.000 kHz | 6.38652 GHz | -68.61 dBm -61.10 dB -21.27 dB
-19.080 MHz -10.540 MHz 200,000 kHz 6.40444 GHz | -42.36 dBm -34.86 dB -14.85 dB
-10.540 MHz -9.540 MHz 200.000 kHz 6.40447 GHz | -42.38 dBm -34.88 dB -14.98 dB

9.540 MHz 10.540 MHz = 200.000 kHz 6.42553 GHz -41.77 dBm -34.27 dB -14.37 dB
10.540 MHz 19.080 MHz = 200.000 kHz 6.42555 GHz -41.67 dBm -34.17 dB -14.17 dB
19.080 MHz 28,620 MHz | 200,000 kHz 6.44357 GHz -69.27 dém -61.77 dB -21.84 dB
28.620 MHz 50,000 MHz = 200,000 kHz 6.44374 GHz -68.92 dBm -61.41 dB -21.41 dB

| ) W
Date: 17.APR.2023 11:

11A-C

DD_Ant4_6415

Spectrum

=

Ref Level 0.00 deém  Offset 16,12 dB& Mode Sweep
Count 100/100

[® 1Rm View
Limit ¢heck PABS

e [ ]
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Py T

-80 dBm

-90 dBm

CF 6.415 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -8.57 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -28,800 MHz 200,000 kHz 6.38588 GHz -67.39 dBm -58.83 dB -18.83 dB
-28,800 MHz -19.200 MHz 200,000 kHz 6.38626 GHz -67.54 dBm -58.97 d -19.04 dB
-19.200 MHz -10.600 MHz 200,000 kHz 6.40440 GHz -43.14 dBm -34.57 dB -14.56 dB
-10.600 MHz -9.600 MHz | 200.000 kHz 6.40440 GHz -43.19 dBm -34.62 dB -14.72 dB
9.600 MHz 10.600 MHz |~ 200.000 kHz 6.42560 GHz -42.83 dBm -34.26 dB -14.36 dB

10.600 MHz 19.200 MHz | 200.000 kHz 6.42561 GHz -42.75 dBm -34.18 dB -14.17 dB
19.200 MHz 28,800 MHz | 200.000 kHz 6.44377 GHz -68.60 dBm -60.03 dB -20.07 dB
28.800 MHz 50,000 MHz = 200,000 kHz 6.44385 GHz -68.35 dém -59.78 dB -19.78 dB

JL

.APR. 2!
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11A-CDD_Ant5_6435

pec

rum

(7]

Count 100/100

Ref Level 0.00 d&ém

Offset 16,10 d&

Mode Sweep

@ 1Rm View

Limit ¢heck
-10 dBrfe

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

o

-80 dBm

-390 dBm

CF 6.435 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -6.95 dBm

Standard: None

RBW 200.000 kHz

Rangelow | Rangeup | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-50.000 MHz -28.620 MHz 200,000 kHz 6.40535 GHz | -69.55 dBm -62.60 dB -22.60 dB
-28.620 MHz -19.080 MHz 200.000 kHz | 6.40653 GHz | -69.85 dBm -62.90 dB -23.09 dB
-19.080 MHz -10.540 MHz 200,000 kHz 6.42444 GHz | -41.35 dBm -34.40 dB -14.39 dB
-10.540 MHz -9.540 MHz 200.000 kHz 6.42447 GHz | -41.39 dBm -34.43 dB -14.53 dB

9.540 MHz 10.540 MHz = 200.000 kHz 6.44553 GHz -42.44 dBm -35.48 dB -15.58 dB
10.540 MHz 19.080 MHz = 200.000 kHz 6.44561 GHz -42.51 dBm -35.55dB -15.49 dB
19.080 MHz 28,620 MHz | 200,000 kHz 6.46342 GHz -69.24 dgm -62.29 dB -22.55 dB
28.620 MHz 50,000 MHz = 200,000 kHz 6.46482 GHz -69.36 dBm -62.40 dB -22.40 dB
JL —
Date: 17.APR.2023 11

11A-CDD_Ant4_6435
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Count 100/100

Ref Level 0.00 dém

Offset 16,12 d&

Mode Sweep

@ 1Rm View

Limit ¢heck
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-80 dBm

-90 dBm

CF 6.435 GHz

10001 pts

Span 100.0 MHz

Range Low |

Spectrum Emission Mask
Peak Power -8.30 dBm

Range Up |

Standard: None

RBW 200.000 kHz

JL

.APR. 2!

RBW | Frequency | PowerAbs | PowerRel |  ALimit |

-50.000 MHz 29,040 MHz | 200.000 kHz 6.40583 GHz -69.71 dém 6141 dB 2141 dB
29,040 MHz 19,360 MHz | 200.000 kHz 6.40598 GHz -70.08 dém -61.78 dB -21.80 dB
-19.360 MHz -10.680 MHz | 200.000 kHz 6.42424 GHz -43.35 dBm -35.05 dB -14.97 dB
-10.680 MHz -9.680 MHz | 200.000 kHz 6.42432 GHz -43.28 dBm -34.98 dB -15.08 dB

9.680 MHz 10.680 MHz = 200.000 kHz 6.44568 GHz -44.16 dBm -35.86 dB -15.96 dB
10.680 MHz 19.360 MHz |~ 200.000 kHz 6.44571 GHz -44.09 dBm -35.79dB -15.76 dB
19.360 MHz 29,040 MHz | 200,000 kHz 6.46360 GHz -69.57 dém -61.27 dB -21.71 dB
29,040 MHz 50,000 MHz = 200,000 kHz 6.46563 GHz -59.74 dBm -61.44 dB -21.44 dB

Wi e

Sporton International Inc. (KunShan)
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11A-CDD_Ant5_6475

pectrum A
Ref Level 0.00 dém  Offset 1585 dB& Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢theck PARS
-10 dBfie f ‘ ¥ 3
-20 dBm J \
o o,
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m T
~40 dBm
-50 dBm / \
-60 dBm "]
.,.4/ e
-80 dem
-90 dBm
CF 6.475 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -7.57 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-50.000 MHz -28.620 MHz 200.000 kHz 6.44527 GHz | -69.11 dBm -61.54 dB -21.54 dB
-28.620 MHz -19.080 MHz 200.000 kHz | 6.44653 GHz | -69.40 dBm -61.83 dB -22.01 dB
-19.080 MHz -10.540 MHz 200.000 kHz 6.46446 GHz | -42.06 dBm -34.49 dB -14.48 dB
-10.540 MHz -9.540 MHz 200.000 kHz 6.46447 GHz | -42.00 dBm -34.43 dB -14.53 dB
9.540 MHz 10.540 MHz = 200.000 kHz 6.48553 GHz -42.14 dBm -34.57 dB -14.67 dB
10.540 MHz 19.080 MHz = 200.000 kHz 6.48556 GHz -42.06 dBm -34.49 dB -14.47 dB
19.080 MHz 28,620 MHz | 200,000 kHz 6.50344 GHz -68.89 dém -61.32 dB -21.55 dB
28.620 MHz 50,000 MHz = 200,000 kHz 6.50623 GHz -68.76 dém -61.19 dB -21.19 dB

il J

Date: 17.APR.2023 11
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Ref Level 0.00 dém
Count 100/100

oOffset 1584 dB& Mode Sweep

@ 1Rm View

Limit ¢heck

-10 di

3

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

o ——m-"""‘f
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CF 6.475 GHz 10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -8.46 dBm

Standard: None

RBW 200.000 kHz

Range Low |

Range Up RBW | Frequency | PowerAbs | PowerRel |  ALimit |

-50.000 MHz 28,860 MHz | 200.000 kHz 6.44562 GHz -69.20 dém -60.73 dB 2073 dB
-28.860 MHz -19.240 MHz | 200.000 kHz 6.44624 GHz -69.29 dem -60.93 dB -20.95 dB
-19.240 MHz -10.620 MHz | 200.000 kHz 6.46431 GHz -43.28 dBm -34.81 dB -14.74 dB
-10.620 MHz -9.620 MHz | 200.000 kHz 6.46439 GHz -43.16 dBm -34.70 dB -14.90 dB

9.620 MHz 10.620 MHz | 200.000 kHz 6.48561 GHz -43.28 dBm -34.82 dB -15.12 dB
10.620 MHz 19.240 MHz = 200.000 kHz 6.48564 GHz -43.24 dBm -34.78 dB -14.76 dB
19.240 MHz 28,860 MHz = 200,000 kHz 6.50381 GHz -69.27 dém -60.80 dB -20.87 dB
28.860 MHz 50,000 MHz = 200,000 kHz 6.50499 GHz -68.76 dém -60.30 dB -20.30 dB
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11A-CDD_Ant5_6515

pectrum

(7]

Count 100/100

Ref Level 0.00 d&ém

Offset 1589 d&

Mode Sweep

@ 1Rm View

Limit ¢heck
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-80 dBm
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CF 6.515 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -8.01dBm

Standard: None

RBW 200.000 kHz

Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-50.000 MHz -28.440 MHz 200,000 kHz 6.48466 GHz | -69.43 dBm -61.43 dB -21.43 dB
-28.440 MHz -18.960 MHz 200.000 kHz | 6.48657 GHz | -69.89 dBm -61.88 dB -21.89 dB
-18.960 MHz -10.480 MHz 200,000 kHz 6.50450 GHz | -41.77 dBm -33.76 dB -13.75 dB
-10.480 MHz -9.480 MHz 200.000 kHz 6.50453 GHz | -41.74 dBm -33.73 dB -13.83 dB

9.480 MHz 10.480 MHz = 200.000 kHz 6.52548 GHz -42.25 dBm -34.24 dB -14.34 dB
10.480 MHz 18.960 MHz = 200.000 kHz 6.52550 GHz -42.29 dBm -34.29 dB -14.27 dB
18.960 MHz 28,440 MHz | 200,000 kHz 6.54343 GHz -70.13 dgém -62.12 dB -22.14 dB
28.440 MHz 50,000 MHz = 200,000 kHz 6.55157 GHz -69.93 dBm -651.92 dB -21.92 dB
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Spectrum
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Ref Level 0.00 dém

Offset 1581 d&
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@ 1Rm View

Limit
-10 di
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-20 dBm

-30 dBm

-40 dBm

50 dBm

-60 dBm

-80 dBm

-90 dBm

CF 6.515 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -8.00 dBm

Standard: None

RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz 28,920 MHz | 200.000 kHz 6.48438 GHz -68.48 dém -60.48 dB -20.48 dB
28,920 MHz -19.280 MHz | 200.000 kHz 6.48616 GHz -69.04 dem -61.04 dB -21.13 dB
-19.280 MHz 10,640 MHz | 200.000 kHz 6.50436 GHz -42.59 dBm -34.58 dB -14.58 dB
-10.640 MHz -9.640 MHz | 200.000 kHz 6.50436 GHz -42.68 dBm -34.68 dB -14.78 dB

9.640 MHz 10.640 MHz | 200.000 kHz 6.52564 GHz -43.25 dBm -35.24 dB -15.35 dB
10.640 MHz 19.280 MHz | 200.000 kHz 6.52565 GHz -43.10 dBm -35.09dB -15.00 dB
19.280 MHz 28,920 MHz | 200,000 kHz 6.54381 GHz -69.83 dém -61.83 dB -21.97 dB
28.920 MHz 50,000 MHz = 200,000 kHz 6.54408 GHz -69.69 dBm -61.68 dB -21.68 dB
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14

pectrum A
Ref Level 0.00 dém Offset 16,07 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢theck PARS
-10 dBrRe , l ¥
-20 dBm } ]\
-30 dBm
~40 dBm /
-50 dem *I"/ \M
-60 dBm
= ]
o ] Mo
-80 dem
-90 dBm
CF 6.535 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -7.32 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-50.000 MHz -28,500 MHz 200.000 kHz 6.50650 GHz | -69.55 dBm -62.23 dB -22.23 dB
-28.500 MHz -19.000 MHz 200.000 kHz | 6.50652 GHz | -69.72 dBm -62.40 dB -22.42 dB
-19.000 MHz -10.500 MHz 200.000 kHz 6.52445 GHz | -41.55 dBm -34.24 dB -14.18 dB
-10.500 MHz -9.500 MHz 200.000 kHz 6.52451 GHz | -41.39 dBm -34.07 dB -14.17 dB
9.500 MHz 10.500 MHz = 200.000 kHz 6.54549 GHz -41.99 dBm -34.67 dB -14.77 dB
10.500 MHz 19.000 MHz |~ 200.000 kHz 6.54551 GHz -41.71 dBm -34.39dB -14.39 dB
19.000 MHz 28,500 MHz = 200,000 kHz 6.56341 GHz -69.75 dém -62.43 dB -22.54 db
28.500 MHz 50,000 MHz = 200,000 kHz 6.56411 GHz -69.35 dém -652.03 dB -22.03 dB
il J [T
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Spectrum o
Ref Level 0.00 d8m  Offset 1599 d& Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
-10 dBfie ‘ \
-20 dBf
" 1] i
-30 dBm o .
-40 dBm /
-50 dBm M \‘mﬁ
S '
-80 dBm
-90 dBm
CF 6.535 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -7.42 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -28,980 MHz 200,000 kHz 6.50153 GHz -69.17 dBm 61.74 dB 2174 dB
-28.980 MHz -19.320 MHz | 200,000 kHz 6.50618 GHz -69.60 dBm -62.17 dB -22.37 dB
-19.320 MHz -10.660 MHz 200,000 kHz 6.52428 GHz -42.05 dBm -34.63 dB -14.57 dB
-10.660 MHz -9.660 MHz | 200.000 kHz 6.52435 GHz -42.11 dBm -34.60 dB -14.79 dB
9.660 MHz 10.660 MHz | 200.000 kHz 6.54566 GHz -42.79 dBm -35.36 dB -15.46 dB
10.660 MHz 19.320 MHz = 200.000 kHz 6.54567 GHz -42.93 dBm -35.50 dB -15.50 dB
19.320 MHz 28,980 MHz | 200,000 kHz 6.56385 GHz -70.15 dgém -62.73 dB -22.80 dB
28.980 MHz 50,000 MHz = 200,000 kHz 6.56696 GHz -69.78 dBm -652.35 dB -22.35 dB
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